

Burning behaviour



aitex

textile research institute
Place Emilio Sala 1 - 1º
E-03801 Alcoy (Alicante)

The applicant:

COULISSE B.V.
Vonderweg 48
NL-7468 ENTER
HOLANDA

is authorized to place the label "Classification of curtains fire behavior " according to the report Nº 2017AU0352.



aitex

textile research institute

**CLASSIFICATION OF FIRE
BEHAVIOUR OF
CURTAINS**

Nº 17AU0352

The sample reference:

"COULISSE SCREEN LINEN"



has been tested according to the standards UNE-EN 1101:1995+A1:2005 (equivalent to EN 1101:1995+A1:2005) and UNE-EN 13772:2011 (equivalent to EN 13772:2011), not cleanable material, according to client. The classification according to standard UNE-EN 13773:2003 (equivalent to EN 13773:2003) is:

"CLASS 1"

Alcoy May 05th 2017.

Celia Dolça
HEAD OF FIRE BEHAVIOUR LAB.

